FCC PART 15.247
EMI MEASUREMENT AND TEST REPORT

For
Newcont Ele Co., Ltd.

Unit D, 40/F., Block C, Electronics Science & Technology Bldg
Shennan Middle Road, Futian District, Shenzhen, Guangdong Province, P.R.China

FCC ID: QFENTP-6451A

This Report Concerns: Equipment Type:
X] Original Report 2.4GHz Digital Cordless Telephone

. JAMe, Ma_S
Test Engineer: James Ma o

Report No.: R0509123

Report Date: 2005-09-27

Reviewed By: Richard Lee

Prepared By:  Bay Area Compliance Laboratory Corporation (BACL)
230 Commercial Street
Sunnyvale, CA 94085
Tel: (408) 732-9162
Fax: (408) 732 9164

Note: This test report is specially limited to the above client company and this particular sample
only. It may not be duplicated without prior written consent of Bay Area Compliance
Laboratory Corporation. This report must not be used by the client to claim product

certification, approval, or endorsement by NVLAP, NIST or any agency of the U.S.
Government.




Newecont Ele Co., Ltd. FCC ID: QFENTP-6451A

TABLE OF CONTENTS
GENERAL INFORMATION ...ttt ettt sttt s bt e e s ettt e e s e atae s s sab e e e s s bt e e s sbaaessshbeeesaabbesesabeassssbbeeesanbensssabenas 4
PRODUCT DESCRIPTION FOR EQUIPMENT UNDER TEST (EUT) ...oiiiiiiiiiicieriese e 4
(©]21] =l 1 LV =R 4
RELATED SUBMITTAL(S)/GRANT(S) .t tuteitestesteateeteaeestestestestesuestesseaseessessesteaseatesssasseseesbesbessesteaneansessesseseessessesseanenssens 4
TEST IMETHODOLOGY ...uttttiiiieiiieiistreetteessaistbesseessssiastsssssssessiassbssesssesssassssasssesssassstbasssesssasastbassseessesabbbaeeesesssasbbabenesas 4
LSS X [ 2T P TR SPPRIP 4
SYSTEM TEST CONFIGURATION ...ttt ettt ettt st e e e et e e e s eaaee e s s abe e e s asbaesesbeeesssbbeessantessesarenas 5
JUSTIFICATION ..itttttiitte et ieitttbeet e e e s sesbbbe et e e e e s e sab b b e e eeseessa bbbt e e e seessas b b e be e e s e e s s e bbb b e e e seeeeesab b b e e e e eeeessas b bebaeeseessaabbbbaeeseessassntnes 5
SPECIAL ACCESSORIES......ueieiitetesiteeeeiitteeeaatesessaeeessasteseaasessesbeeasaasseseaastessessbasessasbeseaassessesnsaseesssbesesasseesesabenessssreneans 5
SCHEMATICS / BLOCK DIAGRAM .....uviiitee ittt stee st e s teestte s st s sate s s atessaba s satessabessaaessabessabessabesabeessbbessabessabessbeeesrbessntessaras 5
EQUIPMENT IMODIFICATIONS ..uttteitteeitteesuteesiteesuseestseessseestseassesessseaasseesseeanseeeteeasesetseanseeasteeanseeetaeanseesteeenseeasenansens 5
LOCAL SUPPORT EQUIPMENT LIST AND DETAILS .oviiiiiiiiiitiiiiie ettt e ettt e e s s s s st bbb e e e s e s s seabbbba e s s e s s sasbbabanssesssassnnnns 5
EXTERNAL I/O CABLING LIST AND DETALLS ....ttiieiiitiiie sttt e sttt e e ettt e s settts e s sabasessabbssssbasasssabasasssbbesssbenssssabansssbbnsesnns 5
POWER SUPPLY INFORMATION ...ettttiiiiittttittteeiieisttettsesssaistbssssssssssastbasssssssssassbssssesesssassbssssssesssasssssasssesssassssbasssesssassrnes 5
CONFIGURATION OF TEST SYSTEM .rvieiittiieieiteteeiteeeesettesessteesssbaeassestesssassessesssasaesssbessaastessesssaseessssesesasseesesnreneesssrenenns 6
TEST SETUP BLOCK DIAGRAM ..ot ittie ettt e e et eeeteee e s sttt e e eatae e e s atee e s sabeeesastaeeesabaeeeesabeeesasbbeseaasaeesesabeeesansbeseannsesessrranas 6
SUMMARY OF TEST RESULTS FOR FCC PART 15 . ittt ebbtte s esbaaaa e s e e 7
ANTENNA REQUIREMENT .....ooiiiiiiii ettt se s s et e st e e s tae e s aae e ssb e e sate e s st e e saeeessbeeanteesnbeesateesabeesneeesabeeanneesenis 8
815.207(A) - CONDUCTED EMISSION ..ottt b ettt see bbb be e eneennns 9
IMEASUREMENT UNCERTAINTY otttieiiietttttittiesssaisttettsesssassssesssessssiesssssssesssssssssssssesssssssssesssssesssssisssssssessssssssesssesssasssnes 9
LSS IS U L TSR 9
RECEIVER SETUP. .. .utttiiiiiiiiiiiitiiit e e e s ettt e s e e st e iab b b et e s e e s s e s abb b e st e e e s sesabb b et s e e s e e s sa bbb e aseeeee s s s b bbb e e e seessaabbbbaeesesssasbbbbaeesesssassrrbes 9
TEST EQUIPMENT LIST AND DETALLS . .eiiiiiiiiitiiiiie et siibtit e e e ittt e s e e s s e bbb e e s e e s s e sbb b b e e e e e e s s e sab b baeeeeessesbbbbaeeesesssaabbaaeeeeas 9
LIS 2T 107 =1 0 U R 9
ENVIRONMENTAL CONDITIONS ... .ueieiittieeiiteresitteeeeeittessseaesessssesssasssesesasssssssssesssasssesesassssssssesesasssesesssssssssssesssssssesesnnes 9
SUMMARY OF TEST RESULTS .. utttttiiiiiiiiiittttite s e e s s eibttt et s e e st e stbeteeesesssasabtbeeeseessassbtbeeeseessassbebaessesssesassbeessasssesasbbaseeesssaes 10
CONDUCTED EMISSIONS TEST DATA L.ttt ittt e e s et e e s e e s s e bbb b et s e s s s e bbb b et e s e e s s esabbbbbesasesesabbbbsaseeesases 10
PLOT OF CONDUCTED EMISSIONS TEST DATA L.ttt ittt ettt e ettt e e s e s st b b e e e s e s s s eb bbb b e e s e s s s e bbb b aeeeaseeeaes 10
815.205 & 8§15.209 - RADIATED EMISSION. ...ttt ettt ettt et a s st s sba s s be s s sbassabe s s sbaesnee s 13
IMEASUREMENT UNCERTAINTY 11ttiitiiiiiitttttiteeessietsttttssesssassssssssesssasssssssssassssissssssssessssissssssssssesssossssssssessssssssesssessssins 13
ST IS = U TR 13
SPECTRUM ANALYZER SETUP .....iittttittieiiiiiitteeeee et iaitatreessesssasstbssssesssasstbasssasssssasbssssesssssastbasesesesssabbaaaeesesssabbaaeeeses 13
TEST EQUIPMENT LIST AND DETALLS....iiiiiiiittiiitie e it iiittteeee e s eeiatbe et e e e s s s sabbaeeeeessasabbaaeeeeesssaatbaseeeeesssaabbbsaeeeesssaabbaaeeeees 13
ENVIRONMENTAL CONDITIONS ... .uuteiiittieeieteeesiteeessettesesatesssssssassassesssassesssssssasssssesssassessesssssssssssessssssessessenessssserens 13
LSS 2010 = 01U = R 14
CORRECTED AMPLITUDE & MARGIN CALCULATION ....iiiiiiittttiitiessieittbite s e s s ssstbtbaessessssssbsbasssesssessssbasssessssssssbasssesessins 14
SUMMARY OF TEST RESULTS 1.t iittttiitie e s iiitttties s e e st aitbtbtesse st sesaatbssssasssasabbbasssasssssabbbasssasesssbbbabesesesssabbbaaseeesssasbbaaaeesas 14
*THE DATA WAS WITHIN THE MEASUREMENT OF UNCERTAINTY . .uuutttttteeiiiiiuirerieeesssiiaiierteesesssistssssssssssisssssssssesssssssssssess 14
3 METERS RADIATED EMISSION TEST DATA FOR BASE ......viiei ittt ettt et e e e e s eave e e sentan e snreeas 15
3 METERS RADIATED EMISSION TEST DATA FOR HANDSET ..oeiitiiie ittt e ettt e et e e s evvee s s esbae s s saaeaesevveeesennanessnneeas 16
815.247 (A) (1) - HOPPING CHANNEL SEPARATION ...oooiiiiiie sttt sttt e 19
STANDARD APPLICABLE ...veeiiittitiecttee e s ettee e s ettt e e etaeeessabeeesastaesesabeseesssbaeeaasseeseaasseeessabeseeassbesesssasesssbesessnbbesesantessesrrenas 19
IMEASUREMENT PROCEDURE ... .000iiiiiiiiitttteteeesiieitbsreeesesssaisssseessesssaiistsssseessssiatsssssesessiassssssessesssastsssesssesssasstresseesssnins 19
B IS =0 1 == N SRR 19
ENVIRONMENTAL CONDITIONS .1tttitiiiiiitttttiteeessietbtsttesesssaisstbasssesssassssbssssassssssssbasssasessiasbbasasssesssasssbbsassesssassbbasssesssaias 19
I E A SUREMENT RESULT S, .. iiiutttiiiee it i iitttttie e e s s it bbb ee e s e e s s asbb b b e e e s eessasabb b aeesasssssabb b e beeesesssab b b baeeseessasbbbbbaesesssaabbbbneeaseeases 20
PLOTS OF HOPPING CHANNEL SEPARATION ....oiitttttittieeiieiutteetteesseistbesssessssssbbssssssesssasbbssssssesssasssstesssesssasstrasssesssains 20
815.247 (A) (1) - CHANNEL BANDWIDTH ....cooiiiiiie sttt ettt sttt aneena e e e s 24
STANDARD APPLICABLE ..tvtiiiiiiiiiittttietie et seitbbttes s e et s assatbsessesssassbsbesssasssasabtbasssaessessbtbesesesssssab b basssesesssaabbbbasesessssbbabaeeeas 24
IMEASUREMENT PROCEDURE . ....0uuiiiiiiiiitttiieeeessieitbbteee s e st seitabbeesseessasaabbasesesssssbbbabeeesesssaabbabaeesesssabbbbaeesessaasabbbaeeseeenaes 24
LSS (0 U 1= 1= 24
ENVIRONMENTAL CONDITIONS ... .uuieiiittiieieteeesitetessettesesatesssssssessssbessaassesssssesasssssesesassessesssesesssssesessssessessensssssserens 24

Report # R0509123Rpt-b Page 2 of 56 FCC Part 15.247 Test Report




Newecont Ele Co., Ltd. FCC ID: QFENTP-6451A

I EASUREMENT RESULT .iiiiittttiiie e e e s iettitttte e e e s sttt ee e s e e s s esaatb e et s eessesabebeeesasssesabbbasesesesssasbbebaeesesssasbbebeesseessaabbbaeesesesaes 25
PLOT OF CHANNEL BANDWIDTH ..ottt iiiiititiiit e ettt e e s ettt et s s e e st e saab b b se s e s s s e sabb b e b e e e sesssabbbbaeesesssasbbbbbaesesssabbbbenseaeeeases 25
815.247 (A) (1) (111) - NUMBER OF HOPPING FREQUENCY USED .....cccooiiiiiiiiiricieeeeie s 29
R N 0 R D AN =T I (o7 Y = I 29
IMEASUREMENT PROCEDURE . .....cciiiiiiiiititiiie e e e s ittt e s e e s s et e e s e e st e sab b b e et e e s s s e s bbb e b e e e ses s s bbb b baeeseessasbbbbbaesesssebbbbaasseseeases 29
LSS =0 1011V =1 N TR 29
ENVIRONMENTAL CONDITIONS 11tttitiiiiiittttitetessiatssseessessiasssssssssesssaisssssssessssistsssssssessiesssssssssessimmsstssssesssmiitresseessnnins 29
I EASUREMENT RESULTS .. ittiiiiiittieeiitteeeeettee e s stteeessetteeesestesssssbeeessssbeseaastessesabasaesasbeseaassassessseeeessbesseansessesnbenessssrenenan 29
PLOTS OF NUMBER OF HOPPING FREQUENCY .....uviiiiitiiiiiiteeeeiteeeesetteeessateeessbaeaesettesssasaassesnsansssssbesssassesssssenessssrenesns 30
815.247 (A) (1) (1) = DWELL THME ...ttt sttt et sttt e st st sbenbeaneeneeneeneenes 32
STANDARD APPLICABLE ...veeiiitite e ettee e s ettt e s etee e e staeeessabeeessstaesesabeeeesssaeeeaassaeseasseeessabeseeassbesesassasesssbesesabbesesantessesrrenns 32
MEASUREMENT PROCEDURE........cutttiiititieiiteeesiteeessetteeesastessssbesessasbeseaastessesbaeaesasbeseaassassesseseesssbesesassessesrenessssrenenan 32
B IS =0 1 1= =N SRR 32
ENVIRONMENTAL CONDITIONS .1tttiiiiiiiitttttiteeeesietbttetesesssaissbbasssesssassstbasssassssssbbasssesessiabbasasssesssassbsbsassesssasbbbasssesssaias 32
I E A SUREMENT RESULT S .. iiittttiiieeiiiiittbttiie s e s s st bbb ee e s e e s sab bbb e e e s eessasabb b e eesasssesab b b e beeesesssab b b baeeseessasbb e bbaesesssa bbb baaseeeesases 32
PLOTS OF DWELL TIME 1iiiiiiiiittttiiee e e e s ittt e e e e s s sebbbb e e s e e s s e bbbb e e e s e e s s e sabb b e e e e e e s eesab b babeeeseessa b b e baeeseessaabb b b aaeseessaabbbaneseeenses 33
815.247 (B) (1) - MAXIMUM PEAK OUTPUT POWER ......cccoiiiitir ettt 40
STANDARD APPLICABLE ..uvtiiiiiiiiiittttiitte et seibtbee s s e s st astbbbasssesssasababestsaassasabbbasssasssessbt b e sasesesssab b babssesesssaabbbbaeeeesssasbbaaaeesas 40
IMEASUREMENT PROCEDURE . ....0uuiiiiiiiiitttiieeeessieitbbteee s e st seitabbeesseessasaabbasesesssssbbbabeeesesssaabbabaeesesssabbbbaeesessaasabbbaeeseeenaes 40
LSS =10 U 1= 1= 40
ENVIRONMENTAL CONDITIONS ... .uuieiiittieeiiteeesiteeessetteeesatesesssesessasbessaassesssssesassassesesasessesssssssssssesesassessessensssssseness 40
I EASUREMENT RESULT .iiiiittttiiie e e e s iettitttte e e e s sttt ee e s e e s s esaatb e et s eessesabebeeesasssesabbbasesesesssasbbebaeesesssasbbebeesseessaabbbaeesesesaes 41
PLOTS OF MAXIMUM PEAK OQUTPUT POWER .......uuttiiiiiiiiiiiiiiiii e s ettt te e s s s s bbbt e e s e s s st bbb e e et e s s s eabbbbae e s s s s s aabbbanesaesseses 41
815.247 (B)(5) - RF EXPOSURE ...ttt bttt bbbttt nb et bbb bt e beeneenee e 45
815.247 (D) - 100 KHZ BANDWIDTH OF BAND EDGES .........oooiiiitiiiteieieee sttt 47
STANDARD APPLICABLE ...veiiiittite s iteee e s ettt e e etee e e saaeeessabeeesastaesesabeeeesssaaeesasseeseabeeaessabeseeassbesesassaeesssbeeessnbbesesanaensesrrenas a7
IMEASUREMENT PROCEDURE ... .00eiiiiiiiiitttteeeeesiiaitbsreeesesssaisstseesseessaiistsasssessssiastsssssssessiastssssessesssmmtsssesssesssnsssresseeessnins a7
B IS =0 1 == N PRSPPSO 47
ENVIRONMENTAL CONDITIONS .1ttiiiiiiiiitttttiteeessiitbttetesesssasbsbasssesssassstbasssasssssassbasssasessiabbssasssesssassbabsassesssasbbbasssesssaias 47
PLOTS OF 100KHZ BANDWIDTH OF BAND EDGE ....uuiiiiiiiiiiiiiiiiie ettt ettt bbbba e s e s s bbbt a e s s s s s s s abbbaaa e e e s e eans 47
§2.1051 - SPURIOUS EMISSION AT ANTENNA PORT ...ttt ettt sras st sbae s s 50
STANDARD APPLICABLE ..tvtiiiiiiiiiittttietie et seitbbttes s e et s assatbsessesssassbsbesssasssasabtbasssaessessbtbesesesssssab b basssesesssaabbbbasesessssbbabaeeeas 50
IMEASUREMENT PROCEDURE . .....cciiiiiiiiititiiie e e s ittt e s e e s e bttt s e e s s e sab b b e et s e s s sssab b b et e eesesssab b b baeeseessasbbbbbaeseessaabbbaeseeeeeeses 50
LSS =0 10111V =1 N SOOI 50
ENVIRONMENTAL CONDITIONS ... .uuteiiittieeieteeesiteeessettesesatesssssssassassesssassesssssssasssssesssassessesssssssssssessssssessessenessssserens 50
IIEASUREMENT RESULT S, ..t iittttttteeetiiittrreeeeessiatbsseeesesssatasbeseseessasstbasseessassastbasseesesssastssaaessesssassssbasssasssasstranssesensins 50

Report # R0509123Rpt-b Page 3 of 56 FCC Part 15.247 Test Report




Newecont Ele Co., Ltd. FCC ID: QFENTP-6451A

GENERAL INFORMATION

Product Description for Equipment Under Test (EUT)

The Newcont Ele Co., Ltd., FCC ID: QFENTP-6451A, or the “EUT” as referred to in this report is a
2.4GHz Digital Cordless Telephone. The base part of the EUT measures approximately 5.75"L x 2.00" W
x 1.00"H, and the handset part of the EUT measures approximately 6.00"L x 5.00" W x 1.75"H. The
emission designators are 777KG7D for Base and 845KG7D for Handset.

* The test data gathered are from a production sample, S/N: 001, provided by the manufacturer.

Objective

This type approval report is prepared on behalf of Newcont Ele Co., Ltd. in accordance with Part 2,
Subpart J, Part 15, Subparts A, B, C.

Related Submittal(s)/Grant(s)

No Related Submittals

Test Methodology
All measurements contained in this report were conducted with ANSI C63.4-2003& TIA/EIA-603.

Test Facility

The Open Area Test site used by BACL to collect radiated and conducted emission measurement data is
located in the back parking lot of the building at 230 Commercial Street, Sunnyvale, California, USA with
registration number: 90464.

Test site at BACL has been fully described in reports submitted to the Federal Communication
Commission (FCC) and Voluntary Control Council for Interference (VCCI). The details of these reports
has been found to be in compliance with the requirements of Section 2.948 of the FCC Rules on February
11 and December 10, 1997 and Article 8 of the VCCI regulations on

December 25, 1997. The facility also complies with the radiated and AC line conducted test site criteria
set forth in ANSI C63.4-2003.

The Federal Communications Commission and Voluntary Control Council for Interference has the reports
on file and is listed under FCC file 31040/SIT 1300F2 and VVCCI Registration No.: C-1298 and R-1234.
The test site has been approved by the FCC and VCCI for public use and is listed in the FCC Public
Access Link (PAL) database.

Additionally, BACL is a National Institute of Standards and Technology (NIST) accredited laboratory,
under the National VVoluntary Laboratory Accredited Program (Lab Code 200167-0). The current scope of
accreditations can be found at http://ts.nist.gov/ts/htdocs/210/214/scopes/2001670.htm

Report # R0509123Rpt-b Page 4 of 56 FCC Part 15.247 Test Report




Newcont Ele Co., Ltd.

FCC ID: QFENTP-6451A

SYSTEM TEST CONFIGURATION

Justification

The EUT was configured for testing according to ANSI C63.4-2003.

The EUT was tested in the normal (native) operating mode to represent worst-case results during the final

qualification test.

Special Accessories

As shown in following test block diagram, all interface cables used for compliance testing are shielded.

Schematics / Block Diagram

Please refer to Appendix A.

Equipment Modifications

No modifications were made to the EUT.

Local Support Equipment List and Details

Manufacturer Description Model Serial Number FCCID
Southern Telecom Telephone None None None
Teltone Corp Simulator TLS-3B-01 80071 None
External 1/0 Cabling List and Details
Cable Description Length (M) Port/From To
None-Shielded Telephone 2.0 RJ11 Port/EUT Telephone Simulator
Cable RJ11 Port
None-Shielded Telephone 2.0 RJ11 Port/Simulator Telephone RJ11
Cable Port/Panasonic
Power Supply Information
Manufacturer Description Model Serial Number FCCID
AC/DC
Ktec Adapter KA12D090075044U none None
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Configuration of Test System

Conducted Emission Radiated Emission

EUT

Line Simulator EUT
Telenhone

Test Setup Block Diagram

Conducted Emission Radiated Emission

EUT Power Cords
LISN1 LISN |

Peripheral Power Cords - /O Cables draped and
LISN2 LISN 2

bounded if necessary

Telephon% Simulator EUT

i

1 B
2 ]
5] =8 =
Non-Conducting Table E -
80 cm Above Ground Plane
Non-conducting Table 80cm above
ground plane
—
1.5 Meters 1.5 meter
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FCC ID: QFENTP-6451A

SUMMARY OF TEST RESULTS FOR FCC PART 15

Fcc RULES DeSCRIPTIONOF TEST RESULT
§15.203 Antenna Requirement Compliant
§ 15.205 Restricted Bands Compliant
815.207 (a) Conducted Emission Compliant
815.209 Radiated Emission Compliant*
815.247 (a) (1) Hopping Channel Separation Compliant
815.247 (a) (1) Channel Bandwidth Compliant
§15.247 (a) (1) (iii) Number of Hopping Frequencies Used Compliant
§15.247 (a) (1) (iif) Seﬁ)ovﬁﬁ' IPZ:urgcej 3? E?:Q (Er.iq: N r>r/1t\:\c/al: rgp ghiiﬁel) Compliant
815.247 (b) (1) Maximum Peak Output Power Compliant
8 12‘?170%(4) RF Safety Requirements Compliant
§ 15.247 (d) 100 kHz Bandwidth of Frequency Band Edge Compliant
§2.1051 Spurious Emission at Antenna Port Compliant

*The data was within the measurement of uncertainty.
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ANTENNA REQUIREMENT

According to § 15.203, an intentional radiator shall be designed to ensure that no antenna other than that
furnished by the responsible party shall be used with the device.

And according to § 15.247 (1), if transmitting antennas of directional gain greater than 6 dBi are used the
power shall be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

The antenna connectors are designed with permanent attachment and no consideration of replacement.
The antenna gain is 1.2 dBi as prescribed by the manufacturer.
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§15.207(a) - CONDUCTED EMISSION

Measurement Uncertainty

All measurements involve certain levels of uncertainties, especially in field of EMC. The factors
contributing to uncertainties are receiver, cable loss, and LISN.

Based on NIS 81, The Treatment of Uncertainty in EMC Measurements, the best estimate of the
uncertainty of any conducted emissions measurement at BACL is +2.4 dB.
Test Setup

The measurement was performed at shield room, using the same setup per ANSI C63.4 — 2003
measurement procedure. The specification used was FCC Class B limits.

External 1/O cables were draped along the edge of the test table and bundle when necessary.

The EUT was connected with LISN-1.

Receiver Setup

The EMI receiver was set to investigate the spectrum from 150 kHz to 30MHz.

Test Equipment List and Details

Manufacturer Description Model Serial Number | Cal. Date
R&S Receiver, EMI Test ESCS30 100176 2005-09-15
R&S Artificial Mains Network ESH2-75 871884/039 2005-08-16

* Statement of Traceability: BACL Corp. attests that all calibrations have been performed per the NVLAP
requirements, traceable to the NIST.
Test Procedure

During the conducted emission test, the power cord of the EUT was connected to the mains outlet of the
LISN-1.

Maximizing procedure were performed on the six (6) highest emissions of the EUT.

All data was recorded in the peak detection mode, quasi-peak and average. Qusi-Peak readings are
distinguished with an “QP”. Average readings are distinguished with an “Ave”.

Environmental Conditions

Temperature: 25°C
Relative Humidity: 45%
ATM Pressure: 1016 mbar

*The testing was performed by James Ma on 2005-09-22.
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Summary of Test Results

According to the recorded data in following table, the EUT complied with the FCC Conducted limit for a
Class B device, with the worst margin reading of:

-26.4 dB at 17.900 MHz in the Neutral conductor

Conducted Emissions Test Data

LINE CONDUCTED EMISSIONS FCC CLAss B
Frequency Amplitude Detector Phase Limit Margin
MHz dBuV Qp/Ave/Peak Line/Neutral dBuV dB
17.900 23.6 Ave Neutral 50.00 -26.4
0.150 37.7 QP Neutral 66.00 -28.3
0.205 30.3 QP Neutral 63.41 -33.1
13.300 15.6 Ave Line 50.00 -34.4
0.160 28.8 QP Line 65.46 -36.7
17.900 22.8 QP Neutral 60.00 -37.2
0.230 20.8 QP Line 62.45 -41.6
13.300 14.9 QP Line 60.00 -45.1
0.150 10.6 Ave Neutral 56.00 -45.4
0.205 6.8 Ave Neutral 53.41 -46.6
0.230 4.5 Ave Line 52.45 -47.9
0.160 6.6 Ave Line 55.46 -48.9

Plot of Conducted Emissions Test Data

Plot(s) of Conducted Emissions Test Data is presented in the following page as reference.
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FCC ID: QFENTP-6451A
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FCC ID: QFENTP-6451A

>Bay Area Compliance LABoratory Corp

Class B
EUT: 2.48HZ CORDLEBS PHONE
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Newecont Ele Co., Ltd. FCC ID: QFENTP-6451A

§15.205 & 815.209 - RADIATED EMISSION

Measurement Uncertainty

All measurements involve certain levels of uncertainties, especially in field of EMC. The factors
contributing to uncertainties are spectrum, cable loss, antenna factor calibration, antenna directivity,
antenna factor variation with height, antenna phase center variation, antenna factor frequency
interpolation, measurement distance variation, site imperfections, mismatch (average), and system
repeatability.

Based on NIS 81, The Treatment of Uncertainty in EMC Measurements, the best estimate of the
uncertainty of a radiation emissions measurement at BACL is +4.0 dB.

Test Setup

The radiated emission tests were performed in the open area 3-meter test site, using the setup in
accordance with ANSI C63.4-2003. The specification used was the FCC 15 Subpart C limits.
Spectrum Analyzer Setup

According to FCC Rules, 47 CFR §15.33 (a) (1), the system was tested to 25GHz.

During the radiated emission test, the spectrum analyzer was set with the following configurations:

Freqguency Range RBW Video B/IW
Below 30MHz 10kHz 10kHz
30 — 1000MHz 100kHz 100kHz
Above 1000MHz 1MHz 1MHz
Test Equipment List and Details
Manufacturer Description Model Serial Number | Cal. Date
HP Amplifier, Pre (1~26.5GHz) 8449B 3147A00400 2004-10-05
Sunol Science Antenna JB1 A013105-3 2005-02-11
HP Analyzer, Spectrum 8565EC 3946A00131 2005-08-06
HP Pre, Amplifier (1~1300MHz) 8447D 2944A10198 2005-08-20
A.H, Systems Antenna, Horn, DRG SAS-200/571 261 2005-04-20
Rohde & ESCI1166.595
Schwarz Receiver, EMI Test 0K03 100044 2004-09-29

* Statement of Traceability: BACL Corp. attests that all calibrations have been performed per the NVLAP
requirements, traceable to the NIST.

Environmental Conditions

Temperature: 25°C
Relative Humidity: 45%
ATM Pressure: 1016 mbar

*The testing was performed by James Ma on 2005-09-22.
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Newecont Ele Co., Ltd. FCC ID: QFENTP-6451A

Test Procedure

Maximizing procedure was performed on the six (6) highest emissions to ensure EUT compliance is with
all installation combinations.

All data was recorded in the peak detection mode. Quasi-peak readings was performed only when an
emission was found to be marginal (within -4 dB of specification limits), and are distinguished with a
"Qp" in the data table.

Corrected Amplitude & Margin Calculation

The Corrected Amplitude is calculated by adding the Antenna Factor and Cable Factor, and subtracting the
Amplifier Gain from the Amplitude reading. The basic equation is as follows:

Corr. Ampl. = Indicated Reading + Antenna Factor + Cable Factor - Amplifier Gain
The “Margin” column of the following data tables indicates the degree of compliance with the applicable
limit. For example, a margin of -7dB means the emission is 7dB below the maximum limit for Class B.
The equation for margin calculation is as follows:

Margin = Corr. Ampl. - Class B Limit

Summary of Test Results

According to the data hereinafter, the EUT complied with the FCC Title 47, Part 15, Subpart C, section
15.205, 15.209 and 15.247, and had the worst margin of:

Base: -6.2 dB at 4803.6160 MHz in the Vertical polarization, Low Channel, 3 meters
-3.8 dB at 4880.2500 MHz in the Horizontal polarization, Middle Channel, 3 meters*
-1.2 dB at 4958.8020 MHz in the Vertical polarization, High Channel, 3 meters*
- 7.0 dB at 876.00 MHz in the Horizontal polarization, Unintentional Emission, 3 meters
Handset:  -8.1 dB at 4803.6160 MHz in the Vertical polarization, Low Channel, 3 meters
-6.0 dB at 4880.3180 MHz in the Vertical polarization, Middle Channel, 3 meters

-9.7 dB at 4958.8020 MHz in the Horizontal polarization, High Channel, 3 meters

-7.0 dB at 876.00 MHz in the Horizontal polarization, Unintentional Emission, 3 meters
*The data was within the measurement of uncertainty.
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Newecont Ele Co., Ltd. FCC ID: QFENTP-6451A

3 Meters Radiated Emission Test Data for Base

Indicated Antenna Antenna Correction Factor FCC 15.247
Fregency Ampl. Direction Height Polar | Antenna (I:_Eci)ts)lse Amp. Er?]i)rl Limit Margin Comments
MHz dBuV/im | Degree Meter HIV dB dB dB dBuV/im | dBuV/m dB
Low Channel
2401.8080 90 1.0 \Y 28.7 2.0 35.8 -5.2 Fund/Peak
2401.8080 0 1.2 H 28.7 2.0 35.8 -5.2 Fund/Peak
2401.8080 180 1.2 \Y 28.7 2.0 35.8 -5.2 Ave
2401.8080 0 1.2 H 28.7 2.0 35.8 -5.2 Ave
4803.6160 67.0 270 2.4 Vv 32.5 3.1 34.8 67.8 74 -6.2 Peak
4803.6160 61.9 180 2.3 H 32.5 3.1 34.8 62.7 74 -11.3 Peak
7205.4240 35.9 180 2.0 \Y 36.7 4.3 34.7 42.2 54 -11.8 Ave
7205.4240 354 90 2.0 H 36.7 4.3 34.7 41.7 54 -12.3 Ave
4803.6160 38.1 270 2.4 Vv 32.5 3.1 34.8 38.9 54 -15.1 Ave
7205.4240 51.2 90 2.0 \Y 36.7 4.3 34.7 57.5 74 -16.5 Peak
4803.6160 35.8 180 2.3 H 32.5 3.1 34.8 36.6 54 -17.5 Ave
7205.4240 49.8 180 2.0 H 36.7 4.3 34.7 56.1 74 -17.9 Peak
Middle Channel
2440.1580 \Y 28.7 2.0 35.8 -5.2 Fund/Peak
2440.1580 H 28.7 2.0 35.8 -5.2 Fund/Peak
2440.1580 Vv 28.7 2.0 35.8 -5.2 Ave
2440.1580 H 28.7 2.0 35.8 -5.2 Ave
4880.2500 69.4 180 2.2 H 32.5 3.1 34.8 70.2 74 -3.8* Peak
4880.2500 68.7 270 2.4 \Y 32.5 3.1 34.8 69.5 74 -4.5 Peak
7320.0000 37.5 270 2.4 Vv 36.7 4.3 34.7 43.8 54 -10.2 Ave
7320.0000 36.1 180 2.1 H 36.7 4.3 34.7 42.4 54 -11.6 Ave
4880.2500 39.7 180 2.2 H 32.5 3.1 34.8 40.5 54 -13.5 Ave
7320.0000 53.3 270 2.4 Vv 36.7 4.3 34.7 59.6 74 -14.4 Peak
4880.2500 38.6 270 2.4 Vv 32.5 3.1 34.8 39.4 54 -14.6 Ave
7320.0000 52.0 180 2.3 H 36.7 4.3 34.7 58.3 74 -15.7 Peak
2073.0000 36.8 270 2.4 Vv 28.7 2.0 35.8 31.6 54 -22.4 Ave
2073.0000 36.7 180 2.1 H 28.7 2.0 35.8 315 54 -22.5 Ave
2073.0000 52.7 270 2.4 \Y 28.7 2.0 35.8 47.5 74 -26.5 Peak
2073.0000 514 180 2.3 H 28.7 2.0 35.8 46.2 74 -27.8 Peak
High Channel
2479.4010 \Y 28.7 2.0 35.8 -5.2 Fund/Peak
2479.4010 H 28.7 2.0 35.8 -5.2 Fund/Peak
2479.4010 Vv 28.7 2.0 35.8 -5.2 Ave
2479.4010 H 28.7 2.0 35.8 -5.2 Ave
4958.8020 72.0 270 2.4 \Y 32.5 3.1 34.8 72.8 74 -1.2* Peak
7438.2030 66.5 270 2.4 \Y 36.7 4.3 34.7 72.8 74 -1.2* Peak
7438.2030 39.7 270 2.4 \Y 36.7 4.3 34.7 46.0 54 -8.0 Ave
4958.8020 62.8 90 2.1 H 32.5 3.1 34.8 63.6 74 -10.4 Peak
7438.2030 35.8 90 2.1 H 36.7 4.3 34.7 42.2 54 -11.8 Ave
4958.8020 40.2 270 2.4 Vv 32.5 3.1 34.8 41.0 54 -13.0 Ave
4958.8020 38.4 90 2.1 H 32.5 3.1 34.8 39.2 54 -14.8 Ave
7438.2030 50.9 90 2.1 H 36.7 4.3 34.7 57.2 74 -16.8 Peak
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FCC ID: QFENTP-6451A

Unintentional Emission

Indicated Antenna Antenna Correction Factor FCC 15.247
N . Cable Corr. - .
Frequency Ampl. Direction Height Polar | Antenna Loss Amp. Ampl. Limit Margin
MHz dBuV/m Degree Meter HIV dB dB dB dBuVim | dBuV/m dB
876.00 32.0 280 2.8 H 22.4 7.0 27.7 39.0 46.0 -7.0
147.00 37.0 270 3.2 H 12.7 2.5 28.0 34.1 43.5 -9.4
147.00 35.9 75 1.8 Vv 12.7 25 28.0 33.8 43.5 -9.7
876.00 32.0 250 1.0 Vv 22.4 7.0 27.7 36.3 46.0 -9.7
294.00 31.0 330 1.2 Vv 135 3.6 27.4 31.9 46.0 -14.1
294.00 30.0 270 2.1 H 135 3.6 27.4 27.8 46.0 -18.3
3 Meters Radiated Emission Test Data for Handset
Low Channel
Indicated Antenna Antenna Correction Factor FCC 15.247
— . Cable Corr. - .
Fregency Ampl. Direction | Height Polar | Antenna Loss Amp. Ampl. Limit Margin Comments
MHz dBuV/m | Degree Meter HIV dB dB dB dBuV/m | dBuVim dB
2401.8080 90 1.0 Vv 28.7 2.0 35.8 -5.2 Fund/Peak
2401.8080 0 1.2 H 28.7 2.0 35.8 -5.2 Fund/Peak
2401.8080 180 1.2 Vv 28.7 2.0 35.8 -5.2 Ave
2401.8080 0 1.2 H 28.7 2.0 35.8 -5.2 Ave
4803.6160 65.1 90 2.4 Vv 32.5 3.1 34.8 65.9 74 -8.1 Peak
4803.6160 65.1 90 2.3 H 32.5 3.1 34.8 65.9 74 -8.1 Peak
7205.4240 35.2 90 2.0 H 36.7 4.3 34.7 41.5 54 -12.5 Ave
2387.9500 65.9 90 2.0 Vv 28.7 2.0 35.8 60.7 74 -13.3 Peak
7205.4240 34.0 90 2.0 \Y 36.7 4.3 34.7 40.3 54 -13.7 Ave
4803.6160 37.7 90 2.4 Vv 325 3.1 34.8 38.5 54 -15.5 Ave
4803.6160 36.8 90 2.3 H 32.5 3.1 34.8 37.6 54 -16.4 Ave
2387.9500 37.8 90 2.0 \Y 28.7 2.0 35.8 32.6 54 -21.4 Ave
7205.4240 42.3 90 2.0 H 36.7 4.3 34.7 48.6 74 -25.4 Peak
2387.9500 33.8 90 2.0 H 28.7 2.0 35.8 28.6 54 -25.4 Ave
7205.4240 42.0 90 2.0 Vv 36.7 4.3 34.7 48.3 74 -25.7 Peak
1794.0700 34.9 90 2.0 H 24.8 1.9 36.3 25.2 54 -28.8 Ave
1794.0700 34.8 90 2.0 \Y 24.8 1.9 36.3 25.1 54 -28.9 Ave
1794.0700 52.0 90 2.0 H 24.8 1.9 36.3 42.3 74 -31.7 Peak
1794.0700 51.2 90 2.0 V 24.8 1.9 36.3 41.5 74 -32.5 Peak
2387.9500 41.2 90 2.0 H 28.7 2.0 35.8 36.0 74 -38.0 Peak
Note:
FUND: Fundemental
AVG: Average
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Newcont Ele Co., Ltd.

FCC ID: QFENTP-6451A

Middle Channel

Indicated Antenna Antenna Correction Factor FCC 15.247
Fregency Ampl. Direction | Height Polar | Antenna (I:_Eci)ts)lse Amp. Er?]i)rl Limit Margin Comments
MHz dBuV/im | Degree Meter HIV dB dB dB dBuV/im | dBuV/m dB

2440.1590 Vv 28.7 2.0 35.8 -5.2 Fund/Peak
2440.1590 H 28.7 2.0 35.8 -5.2 Fund/Peak
2440.1590 Vv 28.7 2.0 35.8 -5.2 Ave
2440.1590 H 28.7 2.0 35.8 -5.2 Ave
4880.3180 67.2 270 24 V 32.5 3.1 34.8 68.0 74 -6.0 Peak
7320.4770 35.7 270 24 Vv 36.7 4.3 34.7 42.0 54 -12.0 Ave
7320.4770 35.0 180 2.1 H 36.7 4.3 34.7 41.3 54 -12.7 Ave
4880.3180 37.6 270 24 \Y 32.5 3.1 34.8 38.4 54 -15.6 Ave
4880.3180 37.1 180 2.2 H 32.5 3.1 34.8 37.9 54 -16.1 Ave
7320.4770 50.0 270 2.4 V 36.7 4.3 34.7 56.3 74 -17.7 Peak
7320.4770 49.0 180 2.3 H 36.7 4.3 34.7 55.3 74 -18.7 Peak
2073.0000 35.8 180 2.1 H 28.7 2.0 35.8 30.7 54 -23.4 Ave
2073.0000 35.2 270 2.4 Vv 28.7 2.0 35.8 30.0 54 -24.0 Ave
2073.0000 53.2 270 24 V 28.7 2.0 35.8 48.0 74 -26.0 Peak
2073.0000 52.8 180 2.3 H 28.7 2.0 35.8 47.6 74 -26.4 Peak
4880.3180 41.3 180 2.2 H 32.5 3.1 34.8 42.1 74 -31.9 Peak

High Channel

Indicated Antenna Antenna Correction Factor FCC 15.247
Fregency Ampl. Direction | Height Polar | Antenna ?_22': Amp. /Sr?]gl'. Limit Margin Comments
MHz dBuV/im | Degree Meter HIV dB dB dB dBr;l Vi dBuVim dB

2479.4010 Vv 28.7 2.0 35.8 -5.2 Fund/Peak
2479.4010 H 28.7 2.0 35.8 -5.2 Fund/Peak
2479.4010 Vv 28.7 2.0 35.8 -5.2 Ave
2479.4010 H 28.7 2.0 35.8 -5.2 Ave
4958.8020 63.5 90 2.1 H 32.5 3.1 34.8 64.3 74 -9.7 Peak
7438.2030 36.0 270 2.4 Vv 36.7 4.3 34.7 42.3 54 -11.7 Ave
7438.2030 35.5 90 2.1 H 36.7 4.3 34.7 41.8 54 -12.2 Ave
4958.8020 60.1 270 24 \Y 32.5 3.1 34.8 60.9 74 -13.1 Peak
4958.8020 37.7 270 2.4 Vv 32.5 3.1 34.8 38.5 54 -15.5 Ave
4958.8020 37.1 90 2.1 H 32.5 3.1 34.8 37.9 54 -16.1 Ave
7438.2030 47.8 270 2.4 Vv 36.7 4.3 34.7 54.1 74 -19.9 Peak
7438.2030 46.9 90 2.1 H 36.7 4.3 34.7 53.2 74 -20.8 Peak

Note:

FUND: Fundemental
AVG: Average
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Newecont Ele Co., Ltd. FCC ID: QFENTP-6451A

Unintentional Emission

Indicated Antenna Antenna Correction Factor FCC 15.247

I . Cable Corr. - .
Frequency Ampl. Direction Height Polar | Antenna Loss Amp. Ampl. Limit Margin

MHz dBuV/m Degree Meter HIV dB dB dB dBuVim | dBuV/m dB
876.00 32.0 280 2.8 H 22.4 7.0 27.7 39.0 46.0 -7.0
147.00 37.0 270 3.2 H 12.7 2.5 28.0 34.1 43.5 -9.4
147.00 35.9 200 1.8 V 12.7 2.5 28.0 33.8 43.5 -9.7
876.00 32.0 250 1.0 \Y 22.4 7.0 27.7 36.3 46.0 -9.7
294.00 31.0 330 1.2 \Y 135 3.6 27.4 31.9 46.0 -14.1
294.00 30.0 270 2.1 H 135 3.6 27.4 27.8 46.0 -18.3
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§15.247 (3) (1) - HOPPING CHANNEL SEPARATION

Standard Applicable

According to 815.247(a)(1), frequency hopping system shall have, hopping channel carrier frequencies
separated by a minimum of 25 kHz or the 20 dB bandwidth of the hopping channel, whichever is greater.
The system shall hop to channel frequencies that are selected at the system hopping rate from a
pseudorandomly ordered list of hopping frequencies.

Measurement Procedure

1. Check the calibration of the measuring instrument (SA) using either an internal calibrator or a known
signal from an external generator.

2. Position the EUT on a bench without connection to measurement instrument Turn on the EUT and
connect it to measurement instrument. Then set it to any one convenient frequency within its operating
range.

3. By using the Max-Hold function record the separation of two adjacent channels.

Measure the frequency difference of these two adjacent channels by SA MARK function, and then plot
the result on SA screen.

5. Repeat above procedures until all frequencies measured were complete.

Test Equipment

Manufacturer Description Model No. Serial No. Calibration Date
Agilent Analyzer, Spectrum 8565EC 3946A00131 2005-08-06

* Statement of Traceability: BACL Corp. attests that all calibrations have been performed per the NVLAP
requirements, traceable to the NIST.

Environmental Conditions

Temperature: 25°C
Relative Humidity: 45%
ATM Pressure: 1016 mbar

*The testing was performed by James Ma on 2005-09-22.
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FCC ID: QFENTP-6451A

Measurement Results

Base
Channel  [Frequency Channel
MHz | Separation (MHz)
Low 2401.81 915
Mid 2440.16 905
High 2479.40 896
Handset
Channel [Frequency Channel
MHz | Separation (MHz)
Low 2401.81 895
Mid 2440.16 925
High 2479.40 920

Plots of Hopping Channel Separation

Please refer to the following plots.

Base
Low Channel
ATTEN 48dB ZHKR —.16dB
RL 38.8dBEHn 18dB~ =915kH=z

W \

| - i

el

CENTER 2.481888GHz SPAN 3.888MHz
*RBMW 38kHz UBH 38kHz =SHP 58.8rs
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FCC ID: QFENTP-6451A

Middle Channel

ATTEN 4ade ZMKR —.34dB
RL 38.8dBn 18dB. 985kH=z

i
CEMTER 2.448158GHzZ SPAN 3.088MHZ
*REH 3BkHzZ UBH 38kHzZ =GP 58.8ns

High Channel

ATTEN 4adB ZTHMKR —17dB
RL 38.8dBrn 18dB.~ —896kHz

s

ol | gl | gy

S W \ \W ” h“u

Lt

START 2.477668GHz STOP 2.481888GHz
*RBMW 38kHz UBMH 38kHz SHP 58.8ns
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Handset

Low Channel

ATTEN 4ade ZMKR 17dBe
RL 38.8dBn 18dB.” 895kH=z
F"\. _:lN“\. ‘fj'lk \\
"»"W
: . N
e i
MW/ N
CENTER 2.481888GH= SPAN 3.888MH=
*REH 188kHz VEH 188kHz SHP 28.8rs
Middle Channel
ATTEN 4adB ZTHKR Sade
RL 38.8dBrn 18dB.~ 925kHz
.]_M pry, r‘rynﬁvx W
I
o | |
Wmﬁmﬂﬂ
CENTER 2.448159GHz SPAN 3.888MHz
=*=RBH 188kH=z UBM 188kHz SHP 58.8ns
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High Channel
ATTEHN 48de L MKR .67dB
RL 38.8dEr 18dB~ 928kHz
T L T

M”Mw I ﬂH‘WM

i

Mo

CENTER 2.479481GH=z SPAN 3.888MH=
*RBH 18@kH= UBH 18@kHz =SHP 58.5ms
Report # R0509123Rpt-b Page 23 of 56 FCC Part 15.247 Test Report




Newcont Ele Co., Ltd.
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§15.247 (a) (1) - CHANNEL BANDWIDTH

Standard Applicable

According to §15.247(a)(l), frequency hopping systems shall have hopping channel carrier frequencies
separated by a minimum of 25kHz or the 20 dB bandwidth of the hopping channel, whichever is greater.

Measurement Procedure

1. Check the calibration of the measuring instrument using either an internal calibrator or a known signal
from an external generator.

2. Position the EUT without connection to measurement instrument. Turn on the EUT and connect it to
measurement instrument. Then set it to any one convenient frequency within its operating range. Set a
reference level on the measuring instrument equal to the highest peak value.

3. Measure the frequency difference of two frequencies that were attenuated 20 dB from the reference
level. Record the frequency difference as the emission bandwidth.

4. Repeat above procedures until all frequencies measured were complete.

Test Equipment

Manufacturer

Description

Model No.

Serial No.

Calibration Date

Agilent

Analyzer, Spectrum 8565EC

3946A00131

2005-08-06

* Statement of Traceability: BACL Corp. attests that all calibrations have been performed per the NVLAP
requirements, traceable to the NIST.

Environmental Conditions

Temperature: 25°C
Relative Humidity: 45%
ATM Pressure: 1016 mbar

*The testing was performed by James Ma on 2005-09-22.
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Measurement Result

Base
Channel [Frequency Channel Limit
MHz | Bandwidth (KHz) |KHz
Low 2401.81 720 <1000
Mid 2440.16 743 <1000
High 2479.40 777 <1000
Handset
Channel [Frequency Channel Limit
MHz | Bandwidth (KHz) |KHz
Low 2401.81 845 <1000
Mid 2440.16 815 <1000
High 2479.40 820 <1000

Plot of Channel Bandwidth

Please see the following plots

Base
Low Channel
ATTEN 4adB ZTHKR 2.84dB
RL 38.8dBrn iadB~ —728kH=
M b,
1} IF,V
5
| TP EY
i o
WAL MM w
CENTER 2.481888CH= SPAN 2.888MH=
=*REBH 38kH=z UBH 38kH=z SHP 58.8ns
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FCC ID: QFENTP-6451A

Middle Channel

ATTEN 4adB ZIMKR .83dB
RL 38.8dBn 18dB.” —743kH=z
D i Wﬁfﬁt&v
: \
) N
I’ .
CENTER 2.4948158GH=z SPAN 2.888MH=
*RBH 38kHz UBH 38kHz SUP 58.8rs
High Channel
ATTEN 4adB ZIMKR —.83dB
RL 38.8dBn 18dB.” —F7F7kHz
J’%ﬂ*“ i
A il
| K
CENTER 2.479481GH=z SPAN 2.888MH=
*RBH 38kHz UBH 38kHz SUP 58.8rs
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Handset

Low Channel
ATTEN 4adB ZTHER -1.17dB
RL 38.8dBn 18dB.~ 845kH=z

=

T

CENTER 2.481888GH= SPAN 3.888MH=
=*RBH 188kH= VBH 188kH=z SHP 98.8rs
Middle Channel
ATTEN 4adB ZIMKR .66dB
RL 38.8dBn 18dB.” 815kH=
T < .",'A
il
|
o 1
5
kY
e M,
WM
CENTER 2.448159GH=z SPAN 3.888MH=
*RBH 188kH= UBH 188kH= SUP 58.8rs
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High Channel
ATTEHN 48de L MKR —.323dB
RL 38.8dEr 18dB~ 828kHz

e -Fv*l{

M,
n g
M'/ W

CENTER 2.479481GH=z SPAN 3.888MH=z
*RBMW 18@kH= UBH 18@kHz =SHP 58.8rs
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§15.247 (a) (1) (iii) - NUMBER OF HOPPING FREQUENCY USED

Standard Applicable

According to 815.247(a)(1)(iii), frequency-hopping systems operating in the 2400-2483.5Mhz band shall
use at least 15 hopping frequencies.

Measurement Procedure

1. Check the calibration of the measuring instrument (SA) using either an internal calibrator or a known
signal from an external generator.

2. Position the EUT on the bench without connection to measurement instrument. Turn on the EUT and
connect its antenna terminal to measurement instrument via a low loss cable. Then set it to any one
measured frequency within its operating range, and make sure the instrument is operated in its linear
range.

3. Setthe SA on Max-Hold Mode, and then keep the EUT in hopping mode. Record all the signals from
each channel until each one has been recorded.

Set the SA on View mode and then plot the result on SA screen.
5. Repeat above procedures until all frequencies measured were complete.

Test Equipment

Manufacturer Description Model No. Serial No. Calibration Date
Agilent Analyzer, Spectrum 8565EC 3946A00131 2005-08-06

* Statement of Traceability: BACL Corp. attests that all calibrations have been performed per the NVLAP
requirements, traceable to the NIST.

Environmental Conditions

Temperature: 25°C
Relative Humidity: 45%
ATM Pressure: 1016 mbar

*The testing was performed by James Ma on 2005-09-22.

Measurement Results

Base

Measurement Standard Result
75 >15 Compliant
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FCC ID: QFENTP-6451A

Handset

Measurement Standard Result

75 >15 Compliant

Plots of Number of Hopping Frequency

Please refer to the attached plots.
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FCC ID: QFENTP-6451A

Handset
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FCC ID: QFENTP-6451A

§15.247 (a) (1) (iii) - DWELL TIME

Standard Applicable

According to 815.247 (a)(1)(iii), the average time of occupancy on any channel shall not be greater than
0.4 seconds within a period of 0.4 seconds multiplied by the number of hopping channels employed.

Measurement Procedure

1.
2.

Check the calibration of the measuring instrument using either an internal calibrator or a known signal
from an external generator.

Position the EUT was set without connection to measurement instrument. Turn on the EUT and
connect its antenna terminal to measurement instrument via a low loss cable. Then set it to any one
measured frequency within its operating range, and make sure the instrument is operated in its linear
range.

Adjust the center frequency of SA on any frequency be measured and set SA to zero span mode. And
then, set RBW and VBW of spectrum analyzer to proper value.

Measure the time duration of one transmission on the measured frequency. And then plot the result
with time difference of this time duration.

Repeat above procedures until all frequencies measured were complete.

Test Equipment

Manufacturer Description Model No. Serial No. Calibration Date
Agilent Analyzer, Spectrum 8565EC 3946A00131 2005-08-06

* Statement of Traceability: BACL Corp. attests that all calibrations have been performed per the NVLAP
requirements, traceable to the NIST.

Environmental Conditions

Temperature: 25°C
Relative Humidity: 45%
ATM Pressure: 1016 mbar

*The testing was performed by James Ma on 2005-09-22.

Measurement Results

Base

Channel [Frequency| Wide time Time Limit

Pulse [Occupied| Dwell

MHz uSec |perlSec| Sec Sec

Low 2401.81 | 1116.7 71 0.079 0.4

Mid 2440.16 | 1108.3 73 0.081 0.4

High 2479.40 | 1108.3 75 0.083 0.4
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FCC ID: QFENTP-6451A

Handset
Pulse [Occupied| Dwell
Channel [Frequency| Wide time Time Limit
MHz uSec |perlSec| Sec Sec

Low 2401.81 | 1108.3 41 0.045 0.4

Mid 2440.16 | 1108.3 40 0.044 0.4

High 2479.40 | 1091.7 39 0.043 0.4
Plots of Dwell Time
Please refer the following plots.
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Base
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FCC ID: QFENTP-6451A
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High Channel

ATTEN 38dB
RL 28.8dBn 18dB.

“MKR —.33dB
1.1883n=s

.

LY oL AR T
CENTER 2.479481229GH= SPAN BHz
*RBMW 388kH=z UBH 388kH=z =SHP 5.88rs
ATTEN 3ade
RL 28.8dBn 18dB.”
5
| Il
CENTER 2.479481229GH= SPAN BHz
*RBMW 388kH=z UBH 388kH=z =SHP 38.8sec
Report # R0509123Rpt-b Page 36 of 56 FCC Part 15.247 Test Report




Newcont Ele Co., Ltd.

FCC ID: QFENTP-6451A

Handset
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FCC ID: QFENTP-6451A
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FCC ID: QFENTP-6451A

§15.247 (b) (1) - MAXIMUM PEAK OUTPUT POWER

Standard Applicable

According to 815.247(b) (1), for frequency hopping systems in the 2400-2483.5MHz band employing at
least 75 hopping channels, and all direct sequence systems, the maximum peak output power of the

transmitter shall not exceed 1 Watt.

Measurement Procedure

1. Place the EUT on the turntable and set it in transmitting mode.

2. Remove the antenna from the EUT and then connect a low loss RF cable from the antenna port to the

spectrum analyzer.

Test Equipment

Manufacturer Description

Model No.

Serial No.

Calibration Date

Agilent Analyzer, Spectrum

8565EC

3946A00131

2005-08-06

* Statement of Traceability: BACL Corp. attests that all calibrations have been performed per the NVLAP

requirements, traceable to the NIST.

Environmental Conditions

Temperature: 25°C
Relative Humidity: 45%
ATM Pressure: 1016 mbar

*The testing was performed by James Ma on 2005-09-22.
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FCC ID: QFENTP-6451A

Measurement Result

Base
Max Peak Output
Channel [Frequency Power Limit Result
MHz (dBm) | (mW) [ (mW)
Low 2401.81 11.5 14.13 | 1000 pass
Mid 2440.16 | 13.17 20.75 | 1000 pass
High 2479.40 | 13.67 23.28 | 1000 pass
Handset
Max Peak Output
Channel [Frequency Power Limit Result
MHz (dBm) | (mW) | (mW)
Low 2401.81 | 20.33 | 107.89 | 1000 pass
Mid 2440.16 | 20.83 | 121.06 | 1000 pass
High 2479.40 | 19.83 | 96.16 | 1000 pass

Offset = 0.5 dB (cable loss + connector)

Plots of Maximum Peak Output Power

Please see the following plots
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FCC ID: QFENTP-6451A

Middle Channel
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§15.247 (b)(5) - RF EXPOSURE

According to §15.247(b)(5) and §1.1307(b)(1), systems operating under the provisions of this section shall
be operated in a manner that ensures that the public is not exposed to radio frequency energy level in
excess of the Commission’s guidelines.

According to §1.1310 and 8§2.1091 RF exposure is calculated.

Limits for Maximum Permissive Exposure (MPE)

Frequency Range Electric Field Magnetic Field Power Density Averaging Time
(MHz) Strength (V/m) Strength (A/m) (mW/cm?) (minute)
Limits for General Population/Uncontrolled Exposure

0.3-1.34 614 1.63 *(100) 30
1.34-30 824/f 2.19/f *(180/f%) 30
30-300 275 0.073 0.2 30
300-1500 / / /1500 30
1500-15000 / / 1.0 30

f = frequency in MHz
* = Plane-wave equivalent power density

MPE Prediction

Predication of MPE limit at a given distance

Equation from page 18 of OET Bulletin 65, Edition 97-01
S =PG/4nR2

Where: S = power density
P = power input to antenna
G = power gain of the antenna in the direction of interest relative to an isotropic radiator
R = distance to the center of radiation of the antenna

Base:

Maximum peak output power at antenna input terminal: 13.67 (dBm)
Maximum peak output power at antenna input terminal: 23.28 (mW)
Prediction distance:_20 (cm)
Predication frequency: 2400 (MHZz)
Antenna Gain (typical): 1.2 (dBi)
Maximum antenna gain: 1.32 (numeric)
Power density at predication frequency at 20 cm: _0.006(mW/cm”2)
MPE limit for uncontrolled exposure at prediction frequency: 1.0 (mW/cm”"2)

Test Result

The predicted power density level at 20 cm is 0.006 mW/cm”2. This is below the uncontrolled exposure
limit of ImW/cm”2 at 2400 MHz. The EUT is used at least 20cm away from user’s body. It is determined
as mobile equipment.
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Handset:

Please see the plots hereinafter for duty cycle measurement.

@ RBW 100 kHz Delta 1 [T1 ]
VBW 300 kHz -28.32 dB

Ref 115 dBpv “Att 50 dB SWT 30 ms 1.080000 ms

Marker| 1 [T1 ] ||
BU-PS OB
6.780p00 ms |IEH

~110

Delta P [T1 SGL
100 —
VAXH -28L74 dB
9.900000 ms
~90
w TDS

i b gt iaopid Lot i)

Center 2.401 GHz 3 ms/

Duty cycle of CH11
Date: 28.0CT.2005 17:01:36

Duty cycle = Tx on /Tx on +Tx off *100%= 1.08ms/9.9ms*100%= 10.9%

d<2.5cm
Average Power = Peak Power x duty cycle =121.06mW x 10.9% = 13.20 mW < (60/2.4) mW

Therefore, according to the exclusion list, no SAR testing is needed.
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§15.247 (d) - 100 KHZ BANDWIDTH OF BAND EDGES

Standard Applicable

According to 8§15.247(c), in any 100 kHz bandwidth outside the frequency band in which the spread
spectrum intentional radiator is operating, the radio frequency power that is produced by the intentional
radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band that contains the
highest level of the desired power, based on either an RF conducted or a radiated measurement.
Attenuation below the general limits specified in 815.209(a) is not required.

Measurement Procedure

1. Check the calibration of the measuring instrument using either an internal calibrator or a known signal
from an external generator.

2. Position the EUT without connection to measurement instrument. Turn on the EUT and connect its
antenna terminal to measurement instrument via a low loss cable. Then set it to any one measured
frequency within its operating range, and make sure the instrument is operated in its linear range.

3. Set both RBW and VBW of spectrum analyzer to 100 kHz with a convenient frequency span including
100kHz bandwidth from band edge.

4. Measure the highest amplitude appearing on spectral display and set it as a reference level. Plot the
graph with marking the highest point and edge frequency.

5. Repeat above procedures until all measured frequencies were complete.

Test Equipment

Manufacturer Description Model No. Serial No. Calibration Date
Agilent Analyzer, Spectrum 8565EC 3946A00131 2005-08-06

* Statement of Traceability: BACL Corp. attests that all calibrations have been performed per the NVLAP
requirements, traceable to the NIST.

Environmental Conditions

Temperature: 25°C
Relative Humidity: 45%
ATM Pressure: 1016 mbar

*The testing was performed by James Ma on 2005-09-22.

Plots of 100kHz Bandwidth of Band Edge

Please refer the following plots.
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Base
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Handset
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§2.1051 - SPURIOUS EMISSION AT ANTENNA PORT

Standard Applicable

According to 815.209 (f) and §15.33(a), in some cases the emissions from an intentional radiator must be
measured to beyond the tenth harmonic of the highest fundamental frequency designed to be emitted by
the intentional radiator because of the incorporation of a digital device. If measurements above the tenth
harmonic are so required, the radiated emissions above the tenth harmonic shall comply with the general
radiated emission limits applicable to the incorporated digital device, as shown in §15.109 and as based on
the frequency of the emission being measured, or, except for emissions contained in the restricted
frequency bands shown in §15.205, the limit on spurious emissions specified for the intentional radiator,
whichever is the higher limit.

Measurement Procedure

1. Check the calibration of the measuring instrument (SA) using either an internal calibrator or a known
signal from an external generator.

2. Position the EUT on a bench without connection to measurement instrument. Turn on the EUT and
connect its antenna terminal to measurement instrument via a low loss cable. Then set it to any one
measured frequency within its operating range, and make sure the instrument is operated in its linear range.

3. Set the SA on Max-Hold Mode, and then keep the EUT in transmitting mode. Record all the signals
from each channel until each one has been recorded.

4. Set the SA on View mode and then plot the result on SA screen.
5. Repeat above procedures until all frequencies measured were complete.

Test Equipment

Manufacturer Description Model No. Serial No. Calibration Date
Agilent Analyzer, Spectrum 8565EC 3946A00131 2005-08-06

* Statement of Traceability: BACL Corp. attests that all calibrations have been performed per the NVLAP
requirements, traceable to the NIST.

Environmental Conditions

Temperature: 25°C
Relative Humidity: 45%
ATM Pressure: 1016 mbar

*The testing was performed by James Ma on 2005-09-22.

Measurement Results

Please refer to the following plots.
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Mid Channel
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High Channel
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Handset
Low Channel
ATTEM 48dE <THKR -48.67dB
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Mid Channel

ATTEN 4ade ="MKR —47.83dB
RL 38.8dBrn 18dB. 2.452GH=z
o
L
LTV ) PERTIEP TR = Ll -
START 38MH=z STOP 5.888GH=
#*RBH 388kHz UBH F88BkHz =*SHP 5.8@8sec
ATTEN q4adB ZTHKR —57.33dB
RL 38.8dBr 18dB. 11.68GH=
o
e i UV i o T ST R e vl
START 5.88GHz STOP 23.88GHz
*RBH 38dkHz UBH 38dkHz =*SHP 5.8@sec
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High Channel
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